DEXTER
STACK WASHER / DRYER .£05a0w"

DRYER 5x®

X fael [

Section: 6
Dryer Parts Data

SWD

67

Part # 8533-102-001 11/17



68

Dryer Cabinet Group

Description T-50SWD-11 Reversing QTY
1 | Panel Assy., Front- Upper (SS) 9989-594-001 1
* | Insulation Front Panel, half moon (top) 9277-054-001 1
* | Insulation Front Panel, half moon (bottom) 9277-054-002 1
2 | Screw, FLHDCR, 10B x- 1 3/4 9545-008-014 4
3 | Washer, Finish, #10 8641-585-001 4
* | Nut, Spring 8640-399-001 4
* | Hinge ,Backup Plate 9982-356-001 1
* | Screw, Countersink, 10-32X 1/2 9545-012-003 1
4 | Strap, Hinge (SS/Black) 9544-069-005 2
* | Screw, Hinge to Panel 9545-012-028 8
* | Door Assy., Loading Complete-SS 9960-285-011 1
* | Door Assy., Loading Complete-Chrome/BLK/SS 9960-285-007 1
5 | Door Assy., Loading-SS(ring only) 9960-284-002 1
5 | Door Assy., Loading-Chrome(ring only) 9960-284-004 1
6 | Plate Assy., Hinge (SS) 9982-353-001 1
* | Screw, Hinge to Door 9545-012-015 4
* | Nut, Hinge to Door 8640-413-002 4
* | Cover, Hinge Plate 9074-340-002 1
* | Screw, Phillips-10B x 3/8 9545-008-010 2
7 | Glass, Door 9212-002-004 1
8 | Gasket, Glass Black 9206-413-002 1
* | Support, Door Glass 9548-117-000 1
* | Tool Install Dryer Door Gasket 8545-064-001 1
9 | Gasket, Outer Rim Black 9206-420-005 1
10 | Handle, Loading Door 9244-093-001 1
* | Screw, Handle 1/4-20 x 3/8 9545-018-017 2
11 | Stud, Door Catch, 7/8 9531-033-003 1
12 | Nut, Hex 8640-413-001 1
13 | Nut, Acorn 8640-413-003 1
14 | Catch, Loading Door 9086-015-002 1
15 | Pop Rivet for mtg. catch 8638-190-009 2
16 | Screw, Door to Hinge Strap (Special Black Type) 9545-052-001 1
17 | Washer, Fiber 8641-436-003 1

Part # 8533-102-001 11/17



Cabinet Group

DEXTER
STACK WASHER / DRYER . £&/ma55"

DRYER 5x@

el (a)

15

14

WP ey o

Part # 8533-102-001 11/17



Dryer Cabinet Group

DEXTER
22 STACK WASHER / DRYER .&aaws"

i DRYER 5x@

70 Part # 8533-102-001 11/17



Cabinet Group Continued

Key Description T-50 SWD-11 Reversing QTY
20 | Escutcheon, SWD, Dryer opl 9994-040-001 1
21 | Trim, Overlay-Upper Black 9435-054-001 1
* | Screw, #4-40 x 3/16 9545-020-009 12
22 | Nameplate Stack Dryer Express Black 9412-202-001 1
* | Lint Drawer Assembly Black 9866-005-005 1
* | Drawer, Front PTD 9974-009-001 1
* | Washer, Flat, #10 8641-581-006 2
* | Washer, Curved-Spring 8641-569-004 2
* | Nut, 10-32 8640-413-007 22
23 | Overlay Trim, Lint Drwr-Black 9435-032-002 1
* | Felt Seal (back of lint screen assembly) 9532-074-003 1
* | Lint Screen Assembly ONLY (no front) 9805-033-002 1
* | Replaceable Lint Screen Only 9555-057-008 1
24 | Lock-Door Service Thumb Turn 8650-026-002 1
* | Cam, Lock 9095-044-001 1
* | Lint Screen Strap Hold Down Screws 10Bx 1/4 9545-008-001 32
25 | Controls Assy, 24VAC, Black 9857-227-002 1
* | Harness, Electronic Control 9627-770-004 1
* | Screw-trhdtorx 6bsdx1/2blk 9545-031-009 4
* | Harness, Heat Sensor 9627-679-001 1
* | Wire Nut Connector Grey 8640-276-002 4
27 | Sensor Temp/Bracket Control 9501-008-003 2
* | Bracket for Heat Sensor Mounting (Under Basket) 9985-188-001 2
w/o sensor
* | Screw, Round Head (Mounts sensor; phillips head) |9545-045-005 2
* | Grommet, 3/16 ID 9209-037-002 2
* | Sensor-Heat Thermistor 9501-004-002
* | Cover, Cabinet (Top) 9074-371-001 1
* | Insulation Cabinet Cover 9277-041-017 1

Part # 8533-102-001 11/17

71



72

Door Switch Group

Key Description T-50X2-11 Reversing QTY
1 | Door Switches 9539-487-001 2
2 | Bracket-Mounting lint tray switch 9029-302-001
3 | Conduit-Wire 6068-050-001 1

-

i
B
i
i
e

TR

Hinge Plate Cover
Key Description T-50X2-11 Reversing

1 | Cover-Hinge, Black 9074-340-002
2 | Screw-TRHDCR, 10B x 3/8, Black 9545-008-010

Part # 8533-102-001 11/17



Sensor Assembly, Thermister

Key Description

ES

Bracket for Heat Sensor Mounting (Under Basket) w/ sensor

T-50X2-11 Reversing QTY
9501-008-003

Bracket Assembly Thermister

9985-188-001

gasket spacer

9206-176-000

Grommet

9209-037-002

Screw, 8B x 1/4

9545-045-005

Sensor-Heat, Thermister- 50K Ohm

9501-004-002

¥x|l|h|JWIN ]|

Screw-Mounting, 10AB x 3/8

[Way SOy VG JFEQ NI S Y

9545-008-024

Part # 8533-102-001 11/17

73



74

Dryer Back Panels and Guards

Key Description Part Number Qty

(L)

()
..
3.

[

e es0e

1 | Guard, Drive 9208-126-001 1
2 | Panel, Drive Guard, RH, Upper 9208-127-001 1
3 | Panel, Drive Guard, RH, Lower 9208-128-001 1
4 | Screw, 10AB x 3/8 9545-008-024 8
5 | Warning, Label 8502-763-001 1
6 | Label, Instructions 8502-645-001 1
7 | Lighting and Clearance, Label 8527-112-001 1
8 | Duct, Transition 9109-113-001 1
9 | Door, Cover-Control Box 9108-138-001 1
10 | Screw, 10AB x 3/8 9545-008-024 3
* | Cabinet, Cover 9074-371-001 1

Insulation 9277-041-017 1
* | Screw, 10AB x 3/8 9545-008-024 3
11 | Shield-Burner Inlet 9550-188-001 1
* | Screw, 10AB x 3/8 9545-008-024 4
* | Wiring Diagram & Schematic 9506-789-001 1

Part # 8533-102-001 11/17




Air Flow Switch Assembly

2
5
) 7
8
6
e A T B B
1

Key Description T-50X2-11 Reversing QTY
* | Air Flow switch Assy 9801-098-001 2
1 | Bracket-Airflow switch 9029-200-001 2
2 | Shield-Switch 9550-169-003 2
3 | Switch-Micro 9539-461-009 2
4 | Nut-Twin, 4-40 8640-401-001 2
5 | Screw-.625, 4-40 9545-020-001 2
6 | Actuator-Air Flow Switch 9008-007-001 2
7 | Pin-Cotter, .09375x.75 9451-169-002 2
8 | Screw, 10AB x 3/8 9545-008-024 8
* | Harness Assembly, Overtemp/Airflow 9627-861-001 1

75

Part # 8533-102-001 11/17



Dryer Burner Housing Group

Key Description

ES

Housing Assembly, Burner

T-50X2-11 Reversing

9803-207-001

QTY

Service Burner Plate Front

9452-730-001

Screw, 10B X 1/4”

9545-008-001

Service Plate baffle Recirculation Chamber Clean Out

9452-729-001

Screw, 10B x 3/8"

9545-008-006

¥l h|JWIN ]|

Angle, Burner Support

9003-220-001

Screw, 10B x 3/8”

9545-008-006

Burner, Main

9048-020-002

Screw 10AB x 3/8”

9545-008-006

x| ¥]O

Panel, Back Burner Housing

9454-824-001

Electrode Assy, Ignition

9875-002-003

Screw, Electrode Mtg 8B x 1/4”

9545-045-001

Valve, Gas Shut Off

9379-196-001

Pipe, 1/2 x4 1/2, BLK

8665-073-044

Elbow, 1/2 x 90, BLK

8615-104-037

Nipple, 1/2 x 4 1/2, BLK

8665-073-008

Control Assy, Gas

9857-134-001

Manifold, Assy

9381-012-001

Orifice, Burner-Natural #29

9425-069-021

Orifice, Burner-LP #46

9425-069-022

Bracket, Manifold

9029-175-001

Pipe Plug in end of Burner Manifold

8615-104-038

Screw, 10B x 3/8”

9545-008-006

Bracket, High Limit Thermostat

9029-192-001

Thermostat, Hi-Limit

9576-203-002

Spacer, Hi-Limit

9538-142-001

Screw 8B x 3/4”

9545-045-007

Cover, Hi-Limit Stat

9074-329-001

Screw, 10B x 3/8”

9545-008-006

Thermostat, Safety Shutoff

9576-207-008

Screw, 10B x 3/8"

9545-008-006

Cover, Safety Stat

9825-062-001

Screw, 10AB x 3/8

9545-008-024

Control, Ignition Fenwall (3 trybox)

9857-182-001

Kit, LP Conversion

9732-102-032

22

Heat Recirculation Duct, (From Exhaust to Burner

9973-032-001

Screw, 10ABX x 3/8"

9545-008-024

23

Shield-Burner Inlet

9550-188-001

Make-Up Air Vent Kit

9732-334-001

HIRL|IOIN|IF]|RP|IWINIWIERINIEINIEINIEINIEININDIN|IPRIR,IRIRRI=INIRIRININDINIPRIOR]DI2] =

76 Part # 8533-102-001 11/17




Part # 8533-102-001 11/17

77



Bearing Housing Group

Key Description T-50X2-11 Reversing QTY
Bearing Housing Complete Assy (Includes bearings | 9803-201-001 1
& Spacer)
1 | Housing, Bearing 9241-189-002 1
* | Bearing, Ball, Front 9036-159-001 1
* | Spacer, Bearing 9538-183-001 1
2 | Bearing, Ball, Rear 9036-159-003 1
3 | Screw-Wizlock, 1/2-13x3/4 9545-017-017 4
4 |Nut, 1/2-13 8640-417-002 2
5 | Screw, 1/2-13x1 1/2 9545-017-018 2
6 |Nut, 1/2-13 8640-417-002 2

S

78 Part # 8533-102-001 11/17



Tumbler Group

Key Description T-50X2-11 Reversing QTY
* | Tumbler Assy Compleate W/Spider (GALV) 9848-154-001 1
1 | Tumbler Assy (Galvinized) 9848-148-001 1
* | Tumbler Assy Compleate W/Spider (SS & Galv 9848-154-002 1
front)
1 | Tumbler Assy (Stainless Galvinized front) 9848-148-002 1
2 | Rod, Tumbler 9497-226-002 3
3 | Washer, Special 8641-590-002 3
4 | Shim 9552-013-000 AR
5 | Spider Assy 9568-017-001 1
6 | Nut, Wiz Lock 8640-417-005 3
7 | Spacer-Shaft 9538-188-001 1
8 | Tolerence Ring 9487-234-005 1
9 | Pulley, Driven 9908-047-002 1
10 | Washer -Flat 8641-581-026 1
11 | LockWasher - IntTooth, 1” 8641-582-016 1
12 | Screw, 1/2-13x1 1/4 9545-017-009 1
* | Belt, Drive 9040-076-003 2
10 12
| . A \
I 1+ |E|[Hi=e
t 4

N

A 11
N fo s
2 3 1 45 6 7 8 9

Part # 8533-102-001 11/17

79



Dryer Rear View

80 Part # 8533-102-001 11/17



Key Description

*

Spacer, Tumbler pulley

T-50X2-11 Reversing

9538-047-002

QTY

1

Pulley, Driven

9908-047-002

*

Tollerence Ring

9487-234-005

1

1

1
2 | Washer-Flat, 1/2” 8641-581-026 1
3 | Lock Washer, 1/2” 8641-582-016 1
4 |Bolt, 1/2"-13 x 1" 1/4" 9545-017-009 1
5 | Belt, Drive 9040-076-003 1
6 | Air Flow Switch, Assembly 9801-098-001 1
7 | Motor-Drive, 2Hp. 9376-319-001 1
8 | Pulley-Motor, Drive 9453-169-012 1
* | Screw-Set, 5/16”-18 x 1/2" 9545-028-013 2
9 [ Rod-Motor Mounting 9497-222-008 1
* | Bushing, Motor Support 9053-074-002 2
10 | Collar-Shaft, w/Set Screw 9076-052-002 2
11 | Spring, Belt Tension 9534-319-002 1
12 | Chain, Spring Tension, 15 1/2" (27 Links) 9099-012-008 1
13 | Hook, “S” Hook 9248-022-002 1
14 | Drive-VF, Inverter, 2Hp 230V 9375-032-011 1
15 | Plate Assembly, Impeller-Blower Motor 9982-388-002 1
16 | Motor, Blower 9376-311-005 1
17 | Bolt-Motor Mounting, 5/16, 18 x 5/8" 9545-014-004 4
18 | Nut, 5/16™18 8640-400-003 4
* | Impeller, w/Set Screws 9278-043-001 1
19 | Nut-1/4” x 20, Mounting Plate, Impeller Motor Assy. 8640-414-007- 7
20 | Clamp, Conduit/Wiring 8654-126-004 3

Part # 8533-102-001 11/17

81



Control Assembly Group

Part # 8533-102-001 11/17

82



Control Assembly Group

Key Description

T-50X2-11 Reversing

* | Control, Rear 9857-222-003 1
* | Bracket, Terminal Block Power 9029-202-001 1
1 | Strip, Terminal Marker 9558-029-006 1
2 | Terminal-Block, Power, 9897-035-001 1
3 | Screw, 10AB x 3/8" 9545-008-024 1
* | Harness Assembly-Power Main Fork, Upper 9627-859-005 1
4 | Wire Assembly-Ground, GRN/YEL, 7" 8220-137-002 1
* | Lock Washer, Ext tooth 8641-582-006 1
5 |Screw, 10-32 x 1” 9545-008-027 1
6 | Transformer, 208/240/60Hz. 24/120VA 8711-013-001 1
* | Screw, 10AB x 3/8” 9545-008-024 2
7 | Fuse Holder Assembly 9200-001-002 1
8 | Fuse, 1.5Amp/250V-Fast Acting 8636-018-001 1
10 | Relay, Motor, 30Amp 24VAC 5192-299-002 1
* | Screw, Phillips, 8AB x 1/2” 9545-045-012 2
11 | Terminal Block, Power 9897-026-003 1
* | Screw, Phillips, 8AB x 1/2" 9545-045-012 2
12 | Terminal Block Power 9897-026-002 1
* | Screw, Phillips, 8AB x 1/2” 9545-045-012 2
13 | Relay-Enable, 24Vac 50/60Hz 5192-285-004 2
* | Screw, Phillips, 8AB x 3/8” 9545-045-008 2
14 | Drive-Inverter, 230V, 9375-032-011 1
* | Screw-Mounting, 10B x 1/2" 9545-008-026 4
15 | Key-Pad, Display, Delta E-Drive 9150-044-001 1
16 | Resister-Dynamic Breaking, 2000hm 9483-004-002 1
* | Screw, 10AB x 3/8" 9545-008-024 2
* | Wire Assembly, Violet, 8” 8220-118-003 2
* | Screw, #6-32 x 5/16” 9545-044-006 2
* | Nut, Hexkeps, #6-32 8640-411-003 2
* | Harness-Assembly, Low Voltage, Upper 9627-867-007 1
17 | Ignition Module 9857-182-001 1
* | Screw, 10AB x 3/4"” 9545-008-018 2
18 | Wire Assembly, High Voltage 9631-403-009 1
* | Door-Control Box 9108-138-001 1
* | Screw, 10AB x 3/8" 9545-008-024 3
* | Harness, Main (Internal Box) 9627-887-003 1

Part # 8533-102-001 11/17

83



Control Group

Key Description T-50X2-11 Reversing QTY

Control Assembly 9857-222-002 1
1 | Membrain Switch OPL Black 9801-112-001 1
* | Wire Assembly Green/Yellow 8220-137-002 1
2 | Nut-Hex #6-32 8640-411-003 1
3 | Nut-Hex #6-32 8640-411-001 3
4 | PCB Assyembly-Controller opl 9471-016-001 1
5 | Plastic Spacer #6x1/2 9538-157-016 4
6 | Plate Assembly opl ptd 9982-391-002 1

84 Part # 8533-102-001 11/17



?

#4 BN

FLAME
SENSOR

iagram

D

iring

W

85

Part # 8533-102-001 11/17

<) §
" 1 a| 3
ON Z| &
CAUTION: LABEL ALL WIRES PRIOR TO DISCONNECTION WHEN SERVICING CONTROLS. WIRING ERRORS L_ o moul___ I m
CAN CAUSE IMPROPER AND DANGEROUS OPERATION. VERIFY PROPER OPERATION AFTER SERVICING. M_ E a 0 _ o nDu
— =
ATTENTION. AU MOMENT DEL'ENTRTIEN DES COMMANDES, ETIQUETEZ TOUS LES FILS AVANT DE LES M_ m ANAW J_H_“ “EE _.__I._ M
DEBRANCHER. DES ERREURS DE CABLAGE PEUVENT ENTRAINER UN FONCTIONNEMENT INADEQUAT ET _I_ [ _YY /w\
DANGEREUX. S’ASSURER QUE L’APPAREIL FONCTIONNE ADEQUATEMENT UNE FOIS L'ENTRETIEN TERMINE. w_ W %nb - _ < >
x _ oo oYy ) _ =
W #3 06 |
[ #3 WT/0G #3 BK |
| 3 BK #3 BK _
1 3 RD [
I 3 WT [
} RE
L -8
-3 & gz
= 0
TN z gus
T Z Q 2 8%8
als « = T o]
= < 3 = 8
3 N T Q o
~ 2 o I e <
@ EEEEE =
M
= - .Jof MMM o
U &3] 3
O | _|
8 8la m_m s
> _ g QR R
W _ b3 RD =
_ PREIPA 44 RD 3| #4 RD
| 9 2 M ——
¢ _ 3 ¥ [S—a
<! | o |
=+ [72 =
I (1]
ay/xe L al> o
[ AEY o ¢ olal| R SNB ©
| +<ls| OZTS HY |2 b N 3 |_ <
x N 80 R KR 2 22 oo _ s I 5] I_I
@) | = | o2 9 oo 5 9 sg™fo020 0508 PO 2l >
3F ] _ S| e 3 8 SIS OO, o o~ W E
=) X\ 0! ZL L1 P S N H < x
« 9 2 of om0 28 9 g = S 5 L ¢k
mmm_ g4 # S = R 0 s -0 22
ol - W
o3 PSR — GN/YE
wm_ = #4 BN 0,0 © 9 [mfm]= mjsimp ympmE © 2e
s 44 YE 208-240 V S EE m =N M 2
_ F 23011 60 Hz, 1 Phase N & 5 g2
| #4 BK #1d| &
#1
_
_
_ #4 2
RD ol 1) =]
| WW#* gl °© = a z w Olul > L
_ #2 BK © g & s s 718
B B O wibx BE o
_ BN = 3 TP =D g ¥tk >
| _MM_ == N 2|tk RWANA% N _.Z..RWW%
#2 BN | | [wT u s R
| WT

9506—-7/89-001C WIRING DIAGRAM DNSOS0ONC—11EB_R—___ __ —__X




IC

Schemat

—d 831 L —-ONOSOSNJ OILVINIHOS J100—68L—90G6

ININYIL NIUIAINT,T SI04 3NN INIW3LYNO3AY INNOILONOS 113¥VddY,T IND HIYNSSY,S  "XNIYIONVA
13 1¥NO3AVYNI INJWINNOILONOS NN H3NIVYINI IN3AN3d 39v1aY0 30 SdN3¥Y3I S3a  "d3IHONVYE3d
S371 30 INVAV STI4 S37 SNOL Z313NVIL3 ‘SIANVANOD S3A NIILYINI,13A INIWOW NV NOILNILLY

"H3HOIH WO 34 VN0 39 QINOHS ONIAV3Y
'SINIOd 1S3L 1V Q3¥NSVIN 38 NVO INIM¥ND IAVIL "HILIWAVONIIN 00 V HLIM S

"LINOYHID ONILYAH
N04 SINIWININOIY ONV NOLVAZHO 40 NOLJNOSIA ¥04 VANVH S.NINMO OL N3i3Y % ONIOIAYIS ¥3LdY NOLVMIHO ¥3dOMd AdIMIA 'NOIVHIAO SNONIONYA ANV ¥IdOWdAI 3SNVO NvO

“033dS Ol dN S| MOLOW NIHM SISOTD “O'N—HOLMS TVONAININID € SYOYYT ONRMIM - 'STOUINOD ONIJIAYIS NIHM NOILOINNOOSI OL dOIdd S3JIM TV 138V NOLLNVO

“310A0 3HL 40 ON3 3HL 1V NMOd 1000 JILVNOLNY NV SI 3¥3HL "d3HSNd SI NOLLNg
1¥VLIS 3JHL ANV ‘Q3L0313S SI FTIOAD V ‘03SOTO 3V SH00A IHL NIHM SLYVIS ¥3AMA 2
‘g3S010 3¥V SYO0O0A NIHM d3S010 “O'N—S3HOLIMS ¥00d 'L

iring

W

= ; YOSNIS dNAL E7N g9d
1 s (' 310N 339) SN A [YITI0YINOD
il_wo o[ os .H.l%.w
¥OSN3S R N NE 0 0
IV aNe O l<—Q37 ¥OLVOIONI DILSONOVIA 20 9
ST o LVAISONSIHL HOLIMS  LVISONM3HL | AVI3Y
n TVONAINGD B 'dNAL ¥3A0 y3gwva  LINM—IH Svo
Na TR o TN 0 [/~ O\We |
Tndon we'l AN w w@h o071M ! .
= Vel R
(o) (o330 | 300 a3 s
2 1OVINOD ) AT W Y
AV 13 N n \d«/(\:\ ] | na
MOLSISTY ONIMYYE [ A1%8 AsINgd INEA sl A 3% A1 NNY
1IVM—001 WHO—00¢ ne e M%M_Vw_‘ z @qumw‘wm
silr¢g®
a4 —
NOHLVYVA LOVINOD S e
AVI13Y
318VN3 3AINA
zy
700 AV13Y
3 318VN3 3AINA
M
¢ NE]
S ONIANNO¥9 mu»m%/mz_.___\nm%
NOHLVAVA T¢—Uw Q3LO3INNOOD ANV ANNO¥D
919 —na/ya wee d3A0¥ddY 3000 TVOI¥LOIT3
&l ag/>5a " oh 2x| LM IVO0T/IWNOILYN vV 39
R =z 1SNN ONNO¥S TYNYILX3
2| ooz 93 |¢1 & r ONO
YOLOW o7 bl P2 e
NEITRL:) 50 s
- na/>@ :m_\v_m_v -
| [ VA:]
ne®zr \Z® e/ ZHO9
| E\v_mv. 7 No¥T—807
ad [N __m_ _._Q ay/Mg
SLOVINOO
AV13Y HOLOW

Part # 8533-102-001 11/17

86



Section: 7
50 Hz Gas Dryer

87



88

Rear View Photos

Description

T-50 SWD-39 Reversing

QTY

* | Spacer, Tumbler pulley 9538-047-002 1
1 | Pulley, Driven 9908-047-002 1
* | Tollerence Ring 9487-234-005 1
2 | Washer-Flat, 1/2” 8641-581-026 1
3 | Lock Washer, 1/2" 8641-582-016 1
4 |Bolt, 1/2"-13 x 1" 1/4” 9545-017-009 1
5 | Belt, Drive 9040-076-003 1
6 | Air Flow Switch, Assembly 9801-098-002 1
7 | Motor-Drive, 2Hp. 9376-319-001 1
8 | Pulley-Motor, Drive 9453-169-012 1
* | Screw-Set, 5/16"-18 x 1/2" 9545-028-013 2
9 | Rod-Motor Mounting 9497-222-008 1
* | Bushing, Motor Support 9053-074-002 2
10 | Collar-Shaft, w/Set Screw 9076-052-002 1
11 | Spring, Belt Tension 9534-319-002 1
12 | Chain, Spring Tension, 15 1/2” (27 Links) 9099-012-008 1
13 | Hook, “S” Hook 9248-022-002 1
14 | Drive-VF, Inverter, 2Hp 230V 9375-032-011 1
15 | Plate Assembly, Impeller-Blower Motor 9982-388-002 1
16 | Motor, Blower, 50HZ. 9376-311-004 1
17 | Bolt-Motor Mounting, 5/16, 18 x 5/8" 9545-014-004 4
* | Nut, 5/16™18 8640-400-003 4
* | Impeller, w/Set Screws 9278-043-001 1
18 | Nut-1/4" x 20, Mounting Plate, Impeller Motor Assy. 8640-414-007 7

Part # 8533-102-001 11/17



Rear View Photos

Part # 8533-102-001 11/17

89



Electrical Components

"
3
8
¥

2 8

EN 1558 [HY
S0/60 Hr
KVA| 0075 kvA
219

0TOTTSQ21215

ULICSA
S0U50 Hr|

0075
0612

ELASSIELASE/CLAS:
x2

Hi

T-50 SWD-39 Reversing QrY
1 | Transformer, 200/230-24 VAC, 50/60HZ 8711-004-004 1
* | Strip-Marker, Terminal 9558-029-004 1

Key Description T-50X2-49 Reversing
1 | Control Assembly, Gas Valve 9857-132-004 1
2 | Kit-Honeywell VR86, Valve Flange assy 9732-162-001 2
* | Orifice, Main Burner, #30 9425-069-002 2
* | LP Kit 9732-102-035 1

90 Part # 8533-102-001 11/17



Air Flow Switch Assembly

Description
Air Flow switch Assy

T-50 SWD-39 Reversing
9801-098-002

Bracket-Airflow switch

9029-200-002

Shield-Switch

9550-169-003

Switch-Micro

9539-461-009

Nut-Twin, 4-40

8640-401-001

Screw-.625, 4-40

9545-020-001

Actuator-Air Flow Switch

9008-007-001

Pin-Cotter, .09375x.75

9451-169-002

Screw, 10ABx3/8

9545-008-024

¥|OIN|OO|jn]|A|WIN|H] *

Harness Assembly, Overtemp/Airflow

9627-861-001

[T N [Sy FEN  EN E =

Part # 8533-102-001 11/17

91



Schematic for Dryer 50hz 230V

iring

W

MOTOR RELAY

CONTACTS
BK/RD .E R T1
230V L Cagzmo
1~ BK/BU 2 R
S0HZ N .A BK mw|_
BK/BU BK/BU
= L TR
BK[ o Py
GND EBH mallles MN,M 3
EXTERNAL GROUND MUST = 3| |CH
BE A NATIONAL/LOCAL wr b3 | dcon BK/RD g1
ELECTRICAL CODE APPROVED o . /g1
GROUND AND CONNECTED oN L
TO THE DRYER GROUNDING o = MARATHON
TERMINAL.
BK "
WT
DRIVE ENABLE o3 || 5 g0
RELAY COIL 15
DRIVE_ENABLE|7
o o RELAY  |%
N0 5 owz;ow MARATHON
TUMBLER L o3
DOOR SW 2 RelAy R3 B1gY 200—-OHM_100—WATT
RUN RELAY colL p% 55 DRIVE REVERSE s2¢¥___| BRAKING RESISTOR
BU || RP -£®>< wr i ow_m__ﬂwomﬂ
YE
on omve sevese | S
RELAY SEE NOTE 3. - 5 L
. | WT/06 u@m 4% L5A  MODULE aga
! 24V oM RY RD RD  TH
BLOWER S ° |en
AR MOTOR SWITCH Vie
GAS HI=LIMIT _ DAMPER ovER TEMP. §|  CENTRIFUGAL W vog |
RELAY | e jmv_mmzommﬂ_ﬁmzms_ﬂox THERMOSTAT DIAGNOSTIC INDICATOR LED—>] o GND FLAME
oN |_ _||o|on_c|o|o/ Fora o ool 8K SENSOR
L s ==
SEE NOTE 5. |
oozw_mm_._.mm A2 TEMP. SENSOR NOTES: ( ) ELECTRODE =8

CAUTION: LABEL ALL WIRES PRIOR TO DISCONNECTION WHEN SERVICING CONTROLS.

1. DOOR SWITCHES-N.O., CLOSED WHEN DOORS ARE CLOSED.

2. DRYER STARTS WHEN THE DOORS ARE CLOSED, A CYCLE IS SELECTED, AND THE START
BUTTON IS PUSHED. THERE IS AN AUTOMATIC COOL DOWN AT THE END OF THE CYCLE.

WIRING ERRORS 3. CENTRIFUGAL SWITCH-N.0., CLOSES WHEN MOTOR IS UP TO SPEED.

CAN CAUSE IMPROPER AND DANGEROUS OPERATION. VERIFY PROPER OPERATION AFTER SERVICING. 4 mmmﬂﬂoqoo_m%‘_mm.m MANUAL FOR DESCRIPTION OF OPERATION AND REQUIREMENTS FOR
ATTENTION. AU MOMENT DEL’ENTRTIEN DES COMMANDES, ETIQUETEZ TOUS LES FILS AVANT DE LES 5. WITH A DC MICROAMMETER, FLAME CURRENT CAN BE MEASURED AT TEST POINTS.
DEBRANCHER. DES ERREURS DE CABLAGE PEUVENT ENTRAINER UN FONCTIONNEMENT INADEQUAT ET READING SHOULD BE 0.7uA DC OR HIGHER.

DANGEREUX. S’ASSURER QUE L’APPAREIL FONCTIONNE ADEQUATEMENT UNE FOIS L'ENTRETIEN TERMINE.

9506-816—001PR

SCHEMATIC DNSO50NC—-39XB_R—

Part # 8533-102-001 11/17

92



FLAME

Diagram for Dryer 50hz 230V -21CR

iring

W

] &
IIIIIIIIIII ol g
- 2|z
. e
CAUTION: LABEL ALL WIRES PRIOR TO DISCONNECTION WHEN SERVICING CONTROLS. WIRING ERRORS | R_mwl___ | o
CAN CAUSE IMPROPER AND DANGEROUS OPERATION. VERIFY PROPER OPERATION AFTER SERVICING. L ED | ol 2
) =
ATTENTION. AU MOMENT DEL'ENTRTIEN DES COMMANDES, ETIQUETEZ TOUS LES FILS AVANT DE LES x| mu“ANnW } ] M
DEBRANCHER. DES ERREURS DE CABLAGE PEUVENT ENTRAINER UN FONCTIONNEMENT INADEQUAT ET =l e 7 | 3
DANGEREUX. S’ASSURER QUE L’APPAREIL FONCTIONNE ADEQUATEMENT UNE FOIS L'ENTRETIEN TERMINE. z |1538%
Sl 1892 gessr s = _
&€ oaaly - |
- - o # |
3 WT/0G 3 BK
) 3 ? #3 BK |
1 3 RD #3 BU I
| 3 WT | M
a
||||||||||| o
4 & mm
- £8 z By e
= ® [@) Z
[~ » 2 =8
| = T v}
[ o« s = e
W < 3 &<
o 3 > 1 m
W | 2 O T <C
| m =
5 Sl
0l Z|
% OHI o
r+---——-——~-—-+%4p--+---------—-—————-—— g 4+--——rr-—-——————
|
| )
|
FUSE_1.5A
_ — PR #e RO
o
x|
3|y _ 3
3 _
n ol
_ Hay n
| ezl H s w_ s
BN N wT s| s
o _ ~ ondg0e 008 PO—
= 3 0y y oo £y
x « © o) w| g - 14 W/ Fe
w o .DM _ Z W 3 #4 i ol - e ~[H 8 2
<O o &l = =]
& gaoll | E3 4 o [D3ozpene ofvEl | CE
w SE_ Mw S BN 5 a M_H_M s %
= #4 YE = >
_ a3t 50 Hz, 1 Phase R g
_ ol #4 BK
|
_ ol
_ #4 w o m
RD 10 el
= 5B g a Z > L
_ #2 BK [ _“Wm—”_ 9 o = I P ﬁm oL W
_ BN BN = =03 5 W_%NEM
lele @ L o bl o Ll
| _”..W_ E2l ogx Z oo
| #2 BN | WT-10 = 4
WT=10 WT-10

9506—-816—001PR WIRING DIAGRAM DNSO50NC—-39XB_R—_____ —__X

93

Part # 8533-102-001 11/17




Notes

94 Part # 8533-102-001 11/17



